

DECLARATION

We,

FAKRO Sp. z o.o.
144A Węgierska St.
33-300 Nowy Sacz, **Poland**

hereby declare that the following products has been tested with an **additional upper hatch LXW**. Heat transfer coefficient of the loft ladders with an additional upper hatch was determined according to PN-EN ISO 10211:2008 standard.

Declared technical features of the product:

No.	Loft ladder	U-value W/(m ² ·K)	
		Result	Rounded value
1	LML	0,26	0,3
2	LST, LSZ	0,30	0,3
3	LWK, LWS	0,31	0,3
4	LTK	0,27	0,3

Test reports issued by the Building Research Institute in Warsaw No.:

1. Test report No. LFS02-6050/12/R03NF – June, 2012
2. Test report No. LFS01-6050/12/R03NF – June, 2012
3. Test report No. LFS03-6050/12/R03NF – June, 2012
4. Test report No. LFS05-6050/12/R03NF – June, 2012

Nowy Sacz, 11.02.2016

 **FAKRO Sp. z o.o.** -3-
NIP 734-10-01-487 REGON 490008737
33-300 Nowy Sacz
ul. Węgierska 144a
tel. (018) 444-0-444, fax 444-0-333


Ewa Łukaszczyk-Haslik
Dyrektor ds. Certyfikacji i Kontroli Jakości